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i d HIES T ML SBC-BI3 36V 700Wh
B 5 2 AR Chinese
Name of Sample Ex /
English
s 1118060168
Sample No.
EXTR ¥, REET CH#D HRAR
Consignor /
il A AT CEB FRAF
Manufacturer /
W iR Bt M CRTRBRIEMIERS WM
ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT QF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
R AR BEE CeTRERWEmM RN A ETN
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
T &P A .
A &0 R
Appearance Black Plastics cement shell
FSadl% B3 2018-06-14 AL H B 2018-06-20 ~ 2018-07-24
Accepted Date Test Date
BT B AL R Pl ey SN B LA BRI
Y Altitude simulation, Thermal test, Vibration, Shock, External short
Test [tems cireuit, Impact, Overcharge, Forced discharge
sk, EAAFSREE TR RYERmEEGE B
ST/SG/AC. 10/11/Rev. 6 38, IFrAEEK.
A sk The sample has passed the test items of UNTTED NAT N
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and
Conclusion 38.3 ! o
SR Dal) 32 20807250 J
. AT 95 W40 sk M Rechargeable Lithiun Battery, / \,@L_/
Comment
Sy bl / R ST
Consignor 215500
Addr?ass Post Code
oy 3 \4 \ W" T %g%; Sl ﬁ %
Approver: “i Checker: Compiler:
R

Title:

ElATHMi(Vice chief engineer)
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No Name of Test Standard requirement or The Test R it c s R " ‘
: ltems Clause Nurnber of Standard est hesu onclusion emar
%F €?E'T;Af€l$?{1§§ﬁ/®rﬁhm@w{ﬁ gﬁ%mﬁ?ﬂ
Y Y ST/SGAAC. 10/11/Rev. 6 38.3 IRET. 1 st |
1 ﬁ}}fﬁﬂ[ UN Manual of Tests and Criteria étzﬂipendix 1 'i%‘*ﬁ' /
Altitude ST/S6/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Pacsed
simulation s
?’ﬁ %ﬁ(ii@hlﬁ%;@ﬁﬂﬂﬁﬂw{% gﬁﬁﬁﬂﬁﬂi
e ) S1/S6/AC. 10/11/Rev. 6 38.3 RIT. 2 Ip e o _
2 " A UN Manual of Tests and Criteria S)siégﬁfipendix 2 Rag N /
Thermal test ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 ’ Passed 4
BEE CETRERBDERNEIT WRnkE ’
gl FWY ST/SG/AC. 10/11/Rev. 6 38.3 VT3 | EFsE 3
3 . J_ UN Manual of Tests and Criteria See Appendix 3 ey s / ?
Vibration ST/SG/AC. 10/11/Rev, 6 Section 38,3 Test 1.3| Passed
y E T/SG/AC. Rev, 6 38,3 BT, Wk 4 ‘
4 i UN Manual of Tests and Criteria Si;fffgpendix 4 ey / ‘
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passed ﬁ
BEE (LT RERDERARNLT RGN "
S % FIH} ST/SG/AC. 10/11/Rev. 6 38.3 BT 6 | p#s 5
5 UN Manual of Tests and Criteria See Appendix 5 o / |
External short |s1/sc/AC. 10/11/Rev. 6 Section 38.3 Test 7.5 Drccond !
circuit SRR
) E ) ST/S6/AC. 10 ev. 6 38.3 WIT. 6 WM 6
4 ittt UN Manual of Tests and Criteria gggﬁﬁpendix 6 Ak /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.6| Passed
?ﬂtg»@ 'K;X-T/f@ﬁ}‘i%}/\ém%ﬂ@{% %ﬁ%ﬁ%ﬂfﬁm 1
[ Ty ST/56/AC. 10/11/Rev. 6 38. 3 WIT, 7 B ;
7 LT UN Manual of Tests and Criteria g"iﬁfspzndix " Ny / ;
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passed
Igﬁ_tﬁ.;)l;“kl «?@T{ﬁ:l’ﬁ%%i/ﬂmmﬂéﬁ{% ﬁ%ﬁ%ﬂ%ﬂﬁ
s EMY ST/SG/AC. 10/11/Rev. 6 38.3 HRIT. 8 ML 8
8 gﬁ’l’bﬂm}% UN Manuel of Tests and Criteria éh;z”f;pendix 8 -"%,%. /
Forced discharge |st/se/ac. 10/11/Rev. 6 Section 38.3 Test T.8|° Passed i
R HRBGRE 1 22°C-23°C ; R SENLEE : /% 1
e b At |
Test Environment Ambient temperature:22C-23°C:Ambient humidity:/% i
Condition :
RAT A ,
4 &, ﬁtﬁﬁ\‘]‘ﬁ‘% \Test%ltem’h —
Subcontracted Test POERE | AF / R % /
Condition Subcontracted | Name Post Code
Laboratory 3 ht / W3E y
Address Tel
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Fik: L-h V-RA DMK R-skEL PR K 0B, ABA. MK, L. KAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 1 WARE 24 | o
No. Name of Test Items Altitude simulation
. AHE B Befor RIS
B | HaRA AR Bofor RIE M| gink | MAE| A
%““3‘ Sample Status ﬁ A Tk /ﬁ" ¥ i N Mass Loss | Residual iﬂ%
Sample Mass ocv Mass oCv OCV  |Other
No. /g v ‘e /v % /%  |Event
001 mé‘:}iﬁﬁfﬁ;@ged 3835. 5 41,20 | 3835.5 | 41.16 0. 00 99.90 | © ;
TCCoER T o
002 | 1oy Fulty omacged | 3833.0 | 41,18 | 3833.0 | 41.15 0. 00 99.93 | O Q
e i s *
003 | oy it | 3826.5 41,19 | 3826.0 | 41.15 0. 01 99.90 | © ]
=z ;
004 | joyorot®A | 3838.0 | 40.78 | 3837.0 | 40.74 0. 03 99.90 | o :,
005 | spomcroi®® | 3838.0 | 41.19 | 3837.5 | 41.15 0.01 | 99.90 | o i
006 | sverrirr® | 38320 | 4118 | 38320 | 41.14 0. 00 99.90 | o .
007 | gpropndst | 3836.0 | 4119 | 3835.0 | 4115 0. 03 99.90 | © ]
008 | sororiiin® | 38345 | 4119 | 3834.0 | 41.15 0. 01 99.90 | ©
v 1o |This intenti 11
J:FfliE is spalcei‘tmblru;;;tma v
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B 9 AW B A AR P,
No. Name of Test Items Thermal test
‘ T o |
M| RBRE BAH Bofore BB Ater | egyn k| e e |
Y5 Sample Status & | FEak RE F 859, /5 | Mass Loss| Residual | L% |
Sample Mass ocv Mass ocy OCVY  |Other ]
No. /g v /g IAY % % Event
001 | joyoonr®%m | 38355 | 4116 | 38335 | 40.83 0.06 | 99.20 | o
gT=-1 “
002 | ovoromdRM | 3833.0 | 415 | 38310 | 40.84 0.06 | 99.25 | o 3‘
003 | opercmdr | s826.0 | 4115 | 38240 | 40.83 0.05 | 99.22 | o
004 | ORI 1 3837.0 | 40.74 | 3836.0 | 40,46 0.03 | 99.31 | o \
005 | s i | 3837.5 | 4115 | 38355 | 40.84 0.05 | 92.25 [ o i
006 | movemrat | 3832.0 | 4114 | 3830.0 | 40.83 0.05 | 99.25 | o
-
007 | sprneAb | 38350 | 4115 | 3833.5 | 40,83 0. 04 99.22 | o !
008 | goovomasyane | 3834.0 | 4115 | 38325 | 40.83 0.04 | 99.22 | o |
N Thi 2@ intentionall
A—FE E 15 Spﬂ:.lLertlrL}-JLklﬂnﬂ ¥

Hid: Ll V-IRA DR R PR KO-, LRA. LMK, Aag. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A% ] WRRE LA | R |
No. Name of Test ltems | yibration :
™ Ry i
TR B R A R Before RESE After FERE| M E| L
%5 Sample Status RE ek ME | F¥%UAR | MassLoss| Residual | S
Sample Mass ocv Mass oCv OCvV | Other
No. g Y /g v % % Event
001 | oyeincb® Rl ] 3833.5 | 40.83 | 3834.0 | 40.80 0.00 | 99.93 o |
002 | yenrEme 138310 | 40.84 | 38310 | 40.81 0. 00 99. 93 0 ?
e s o \
003 | jprodie | 3824.0 | 40.83 | 3825.0 | 40.80 0.00 | 99.93 0
004 | oorerdsn | 3836.0 | 40.46 | 3836.5 | 40.02 0.00 | 98.9: 0
005 | soonri®#h 38355 | 40.84 | 3836.0 | 40.81 0.00 | 99.93 0
o 1
006 | soorerrias | 3830.0 | 40.83 | 3830.5 | 40.80 0. 00 99. 93 0
007 | soerenso®® | 3833.5 | 40.83 | 3834.5 | 40.80 0.00 | 99.93 0 d\
008 | socitm®%t | 3832.5 | 40.83 | 3833.0 | 40.80 | 0.00 | 99.93 | o |
1—]:% E'l'his spuce intentionally

HiE: LR V- D-IRAR R PR K 0-RMR. LBA. AWK, RaE. Rk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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?his space intentionally

left hlank

Bk LR VR DR R—ALE Pk 0 R. ARA. AR, AEE. ZAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassernbly, No Rupture & No Fire.
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il . R B 4 pist |
No. Name of Test Items Shock |
AT : RIS Aft :
i | MRRA REN Delore BRER A | g3k [MA0E | S
%5 Sample St';;us B¥ | FgeE| ME | %K | MassLoss | Residual | 3
Sample b Mass ocv Mass ocy oCv Other
No g IAY /g Y% 1% /% Event
001 mécly?ﬁﬁﬁﬁged 3834.0 | 40.80 3834.5 | 40.80 0.00 100,00 | © |
: -
002 | jpeisEA® | 88310 | 40.81 | 38310 | 40.81 0.00 | 100.00 | o
003 | jorllERRE | ag95 0 | 40.80 | 3825.0 | 40.80 | 0.00 | 100,00 | o
004 | o ®AE | 38365 | 40,02 | 3836.0 | 40.01 0.01 99.98 | o ”
005 | moreronasit | 3836.0 | 40.81 | 3836.0 | 40.81 0.00 | 100.00 | © 3
006 | smoencr®b | 3830.5 | 40.80 | 3830.5 | 40.80 0.00 | 100.00 | o
[ ]
SEATRH i
007 bucig%‘iﬁﬁﬁiﬁémm —3834.-5 40.-80 3834,-0—]——40.-80 001 100..00 o !
008 | gooicrmdin | 3833.0 | 40.80 | 38330 | 40.80 0.00 | 100.00 | ©
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B 5 R B 4 A SMEH
No. Name of Test Iltems External shert circuit E
el 5 AR IR 2 At R i iR LG :
Sample No. Sample Status Max. Extern;%Temperature Other Event
001 lCYécggﬁsréﬁ:iged 98.6 0
002 ICYéC;Eﬁfﬁ?iged b8.5 Q ]
003 lCY(IZCgEﬁ:?ﬁEng B8. 7 0 m
004 ICYCIICIZSﬁ;%ﬁiged 58. 5 0 A
005 5oc$gclggﬁ$§;%«ged 58. 2 0 y
006 50(:32%5%??1@ 58. 2 0 Y
008 50032%5????1&@ 58. 1 0 "“
DR This space intentienally left |

hlank

Bk D-MRAR RS F-AK O-RMk. AKX, B4,
Note; D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% 6 WA LA | g
No. Name of Test Items Impact
£ & o
’ﬁ”"u“-’%”% ﬁ&’nﬂk?&-} M*#;“f@ﬁmzm}% £4&%£
Sample No. Sample Status ax. Ex ern/atc emperature Other Event
ICYC S0%F R
009 1CYC 50% Capacity 109.6 0
ICYC 0%
010 1CYC 50% Capaci ty 1186. 2 0
1CYC BO%ZE
ot 1CYC 50% Capacity 118.1 0
1CYC 5O%ACHE ‘
012 1CYC 50% Capacity 104, 5 O
1CYC 50N _
0L3 1CYC 50% Capacity 119.5 0
BLF2 This space intentionally left

blank

S¥EZ

*

| Wi

Gk DR ALK O-RMR. ALK,
Note: D-Disassembly P-Fire O-No Disassembly & No Fire.
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| P ; RWAR LA | I
No. _ Name of Test ltems | gyercharge !
o5 ok A HAI 5 f
Sample No, Sample Status Other Event
ICYCHE 2T HL
014 1CYC Fully charged 0
1ICYCFEA TR M
015 1CYC Fully charged 0
1CYCRE TR ‘
016 1CYC Fully charged ¢ L
ICYCFER TR
017 1CYC Fully charged 0 ’
BOCYCSEA TR A :
018 5OCYC Fully charged © |
BOCYCHEA 75 L |
019 50CYC Fully charged 0 |
SOCYCHE A7 i g
020 50CYC Fully charged 0
191 BOCYCTEAR TR L 0 !
BOCYC Fully charged |
DIRE This space intentionally lefi blank

Bk DR TR O-FMHk. LAeX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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F5 ] AR B L AR SRR,
No. Name of Test Items Forced discharge
B dh% MRk A :
Sample No Sample Status -}i—%i‘i‘,%
P ) P Other Event
1CYCHE ATl A,
022 1CYC Fully discharged 0
. 1CYCSE ATl
023 1CYC Fully discharged 0
1CYCEE AT R,
024 1CYC Pully discharged 0 “!
025 1CYCRE AR g
1CYC Pully discharged 0
096 1ICYCSEATH R a
1CYC Fully discharged 0 ]
1CYCoe R o
027 ICYC Fully discharged Y ."
1CYCTE AR |
028 1CYC TFully discharged 0 .
ICYCSE TR
029 1CYC Fully discharged 0
ICYCSE &R i
030 ICYC Fully discharged 0
ICYCSEA Rl
031 1CYC Fully discharged 0
FOCYCSE ST
032 50CYC Fully discharged 0
KOCYCSE-S A o
033 50CYC Fully discharged 0
50CYCSE R
034 50GYC Fully discharged 0
SOCYCSEATH H
035 5OCYC Fully discharged 0
BOCYCER 2T R
036 50CYC Fully discharged 0
BOCYCHE A TH v
037 BOCYC Fally discharged 0
50CYCHEAs i B
038 H0CYC Tully discharged 0
50CYCSE S H
039 5OCYC Tully discharged 0
BOCYCS3-2 R
040 50CYC Fully discharged 0
SOCYCHSA T
041 0CYC Fully discharged 0

ik DR F-ROK -k, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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